. ¢

>

BLACK-0PS SERIES

JK

JEEP JK BLACK OPS FRONT
BUMPER SKID PLATE

*VERIFY YOU HAVE ALL THE COMPONENTS BEFORE STARTING THE INSTALLATION. REFER TO THE
ENGINEERING DRAWINGS AT THE END OF THIS DOCUMENT FOR A COMPLETE PARTS LIST*

JSPO780 - Rev 1 5/26/22 Page 1



You will need to remove your factory skid plate to install your new Black Ops Front Bumper Skid Plate.

Start by placing the JK Skid Plate Adapter onto the crossmember as shown in the picture below.
There are several mounting hole locations. Depending on your Jeep, choose the mounting holes that

line up correctly. Use (2) @3/8" x 1.0" long Button Head Screws, washers and nuts provided to loosely
install the Adapter Plate.

- 9 %
b % .
0 iN 9 o
“_\ o @
/Z?\*_ \m ; " ¢ \)

Line up these holes
with Skid Plate Slots

With the Adapter Plate loosely installed, place the Black Ops Skid Plate in position under the bumper.

Check to make sure the mounting holes on the Adapter Plate line up with the slotted holes on the
back of the Skid Plate.

Position the Adapter Plate as needed and then securely tighten the Adapter Plate to the crossmem-
ber.

JSPO780 - Rev 1 5/26/22 Page 2



Finish installing the Black Ops Skid Plate as shown using the (4) @3/8 x 1.00" long Button Head Screws
up into the bottom of the bumper and the (2) @3/8 x 1.00” long Button Head Screws up into the
Adapter Plate.

**Maintenance**

PROTECTIVE ENAME!

- &
PR iy

« Periodically check and re-tighten all fasteners.

« Periodically check your product for scratches, dings, or rust spots which can happen over time
or after heavy use. It is important to address these areas as soon as possible to prevent rust
and corrosion from spreading. We recommend using Rustoleum® brand Black Semi-Gloss
Protective Enamel (oil based). Apply using a foam brush by dabbing to match the powder coat
texture.

JSPO780 - Rev 1 5/26/22 Page 3



1 40 | 133HS 4 :37IS 133HS IAR=IN 0N QIUEHONd
§1 D71 Q0740 NOISSIWId
| N3LL¥M 3HL LNOHLIM JI0HM
< _. wRO& m—l 1003 yoy uo%,&w, z%:u:nwm&m
SILON 3§ ANV "OT1 Q0140 AL¥3dONd
A3 08£0dST on oma |, LSO
.é_mMQM VIINIQHNOD ANV ANVI3INdONd
“4ddV OIW
3LV1d AINS SdO YDOW1d Nr d33r saavora | 0 Moz v
INOILdINOSIa Q3¥0IHO L [THOVW VINONY

0100+ ‘SIONVIII0L

. T20e/9T/S | HOW NMVIa SIHONI NI 33V SNOISNIWIQ
o1 aon AV IWWN :Q3HI03S ISIMITHLO SSTINA l
$9191 XO¥ddY = IHOAM '€ ./ H
)

1vOD d3AMOd ADV1d = 1840dSI ¢
NOILJO 1331S 3dv9 = 08£0dSI "L

-S31ION
4 Q3LV1d ONIZ.ST L X 9L/LD dFHSVM LV dz8levMmd| £
8 3LV1d ONIZ 00°L X .8/€D ¥AHSVM LV dz918EMd| 9
14 3LV1d ONIZ S48 X .9 1/SD dFHSVM LV dzvllemd| G
14 GO 3LV1d DONIZ 91-8/€ LNN X3H GYOdIPI8ENH| ¥
8 3LV1d DNIZ 00°'L X 91-8/€ SOSHY dZ91918€SOSHY| €
L d31dvayv ALvid AiXs ir 10-08£0dSr¢| ¢
L 31V1d dIXS SdO XOv1d 433r ¢0-0881dsre) 1
‘AL NOILdIdDs3a JIIWNN Ldvd <mvm__H__

Page 4

5/26/22

JSPO780 - Rev 1



[]

—
—

¢

>

[

C
O

JEEP JK INSTRUCTION
SHEET BOLT KIT
BLACK-0PS SERIES JSP0780-BK
FRONT BUMPER SKID PLATE (x1)

SHIPPING SHEET
Packaged by:

On:

JEEP FRONT BUMPER SKID PLATE
2JSP1880-02
(x1)

JK SKID PLATE ADAPTER
2JSP0780-01
(x1)

JSPO780 - Rev 1 5/26/22 Page 5



(__NC__NC___NC___ D

FRONT BUMPER SKID PLATE YR YSRRY S

JSP0780-BK "
Bolt Kit
Packaged by: \—,

HEX NUT 3/8-16

. ¢

JEEP JK

QORE

on: BUTTON HEAD SCREW
(36306) 3/8-16 X 1.00" LG
(x4) (94092)
(x8)
FLAT WASHER
@5/16" X 875"
(0159678)
(x4)

©0O©
QOO =

@7/16" X 1.25"
FLAT WASHER (0159680)
@3/8" X 1.00" x2)
(0159679)
(x8)

JSPO780 - Rev 1 5/26/22 Page 6



